
Page 1 of 60 

 

 

REQUEST FOR PROPOSAL 

COMPUTER MAINTENANCE MANAGEMENT SYSTEM 
(CMMS) Software and Support 

 

 

 

 

 

 

 

 

 

 

 

 

 

DATE:   June 8, 2017 

DUE DATE: July 11, 2017 

TIME DUE:  4:00 P.M. Local Time



CITY of Grants Pass 
CMMS RFP June 8, 2017 

Page 2 of 60 
 

TABLE OF CONTENTS 
TABLE OF CONTENTS ..................................................................................................................................... 2 

1. INTRODUCTION ..................................................................................................................................... 4 

1.1 SUMMARY OF PERTINENT DETAILS .............................................................................................. 4 
[...]
No cost chargeable to the proposed contract may be incurred before receipt of a fully executed 
contract.  

  



CITY of Grants Pass 
CMMS RFP June 8, 2017 
 

Page 31 of 60 

APPENDIX A – CITY ASSETS OVERVIEW 
 

• Streets, roads, and bridges 

• Parks, gardens, and recreational facilities 

• Buildings, offices, and amenities 

• Water abstraction, treatment, and distribution systems 

• Wastewater collection, treatment, and disposal systems 

• Stormwater collection, treatment, and disposal systems 

  



CITY of Grants Pass 
CMMS RFP June 8, 2017 
 

Page 32 of 60 

STREETS, ROADS, AND BRIDGES 

ITEM ASSET CATEGORY DESCRIPTION UNITS QUANTITY 

1 State Highway 

- No access to property 
- >>6000 ADT 
- High speed 
- ROW 60-230 ft. 
- 2-6 travel lanes 

Miles 33 

2 Arterial Streets 

- Minimal access to property 
- >6000 ADT 
- 40-45 mph 
- ROW 60-100 ft. 
- 2-4 travel lanes 

Miles 12 

3 Collector Streets 

- Moderate access to property 
- 3000-6000 ADT 
- 25-40 mph 
- ROW 50-80 ft. 
- 2 travel lanes 

Miles 21 

4 Local Collector Streets 

- High access to property 
- 1000-3000 ADT 
- 25-30 mph 
- ROW 50-60 ft. 
- 2 travel lanes 

Miles 11 

5 Local Access Streets 

- Primary access to property 
- <1000 ADT 
- 25 mph 
- ROW 40-60 ft. 
- 2 travel lanes 

Miles 88 

6 Bike Lanes Unpaved Miles  
7 Bike Paths Paved Miles  
8 Sidewalk/Walk ways Paved Miles  
9 Sidewalk/Walk Ways Unpaved Miles  

10 Curb  Miles  
11 Street Marking Striping Miles  
12 Street Marking Notifications/Signage Sets  
13 Channel  Miles  
14 Mud Tanks  Number  
15 Safety Barriers Guard Rail Linear Feet  
16 Safety Barriers Bollards Number  
17 Traffic Signals  Sets  
18 Traffic Signs  Number  
19 Bridges On State Highway Number  
20 Bridges On Arterial Streets Number  
21 Bridges On Collector Streets Number  
22 Bridges On Local Collector Streets Number  
23 Bridges On Local Access Streets Number  
24 Bridges Pedestrian only Number  



CITY of Grants Pass 
CMMS RFP June 8, 2017 
 

Page 33 of 60 

25 Bridges Bike only Number  
26 Bridges Pedestrian & Bike Number  
27 Bus Shelters  Number  
28 Street Furniture  Pieces  
29 Street Art  Pieces  
30 County Streets  Miles 27 
31 Private Streets  Miles 12 

 

  



CITY of Grants Pass 
CMMS RFP June 8, 2017 
 

Page 34 of 60 

PARKS, GARDENS, AND RECREATIONAL FACILITIES  

ITEM ASSET CATEGORY DESCRIPTION UNITS QUANTITY 
1 Min Parks 3.8 Acres Number 3 
2 Neighborhood Parks 41.7 Acres Number 6 
3 Community Parks 31.7 Acres Number 1 
4 Regional Parks 58.2 Acres Number 1 
5 Special Use Areas 30.4 Acres Number 5 
6 Green Spaces 29 Acres Number 8 
7 Park Reserves 312.5 Acres Number 8 
8 Base/Softball Fields  Number 12 
9 Soccer Fields  Number 5 

10 Multi Use Fields  Number 5 
11 Basketball Courts  Number 10 
12 Skate Parks  Number 1 
13 Tennis Courts  Number 14 
14 Volleyball Courts  Number 3 
15 Boat Ramps  Number 2 
16 Disc Golf Course  Number 1 
17 Off-Leash Dog areas  Number - 
18 Fishing Ponds  Number 1 
19 Picnic Shelters  Number 15 
20 Horseshoe Courts  Number 15 
21 Playgrounds  Number 11 
22 Swimming Pools  Number 1 
23 Trails  Number 10 
24 Water Play Areas  Number 1 
25 Furniture  Pieces  
26 Signage  sets  
27 Security Fences Linear Feet  
28 Security Surveillance Sets  
29 Plantings Trees Number  
30 Plantings Shrubs Number  
31 Plantings Flowers Number  
32 Irrigation Systems  Number  
33 Irrigation Systems  Nozzles #  
34 Toilet Blocks  Number  

 Changing Facilities  Number  
 

  



CITY of Grants Pass 
CMMS RFP June 8, 2017 
 

Page 35 of 60 

BUILDINGS, OFFICES, AND AMENITIES  

ITEM ASSET CATEGORY DESCRIPTION UNITS QUANTITY 
1 Offices Public Work   
2  Administration   
3 Library    
4     
5 Maintained Structure Occupied buildings 57,000 SF Buildings 14 
6     
7 Farm Land Property Management Acres 250 
8 Farm Structures Property Management Structures 6 
9     

10     
11 Vacant Lands Property Management Acres 94.51 
12     
13 Vacant Structures Property Management 5,100 SF Structures 4 
14     
15 Parking Lots Property Management Parking Lots 11 
16     

17 Improvement Assets Property Management (pond, 
arbor, etc.) Structure 8 

18     
19     
20     
21     
22     
23     
24     
25     
26     
27     
28     
29     
30     
31     

 

  



CITY of Grants Pass 
CMMS RFP June 8, 2017 
 

Page 36 of 60 

WATER ABSTRACTION, TREATMENT, AND DISTRIBUTION SYSTEMS  

ITEM ASSET CATEGORY DESCRIPTION UNITS QUANTITY 
1 Water Main <6” diameter Linear Feet 256,000 
2 Water Main 6-12” diameter Linear Feet 641,000 
3 Water Main 12-18” diameter Linear Feet 64,000 
4 Water Main 18-24” diameter Linear Feet 24,000 
5 Water Main >24” diameter Linear Feet 5,000 
6 Valves Pressure Reducing Valves Number 5 
7 Valves Gate Isolation Valves Number  
8 Valves Butterfly Isolation Valves Number  
9 Valves Ball Isolation Valves Number  

10 Valves Globe Isolation Valves Number  
11 Valves Plug Isolation Valves Number  
12 Valves Flow Control Valves Number  
13 Fire Hydrants Type 1 Number  
14 Fire Hydrants Type 2 Number  
15 Fire Hydrants Type 3 Number  
16 Connections & meters Residential  Number  
17 Connections & meters Fire  Number  
18 Connections & meters Commercial  Number  
19 Connections & meters Industrial  Number  
20 Connections & meters Institutional  Number  
21 Connections & meters Governmental Number  
22     
23 Pump Stations High Service  GPM 20,100 
24 Pump Stations Lawnridge GPM 4,400 
25 Pump Stations Madrone GPM 2,690 
26 Pump Stations Harbeck GPM 1,368 
27 Pump Stations Hilltop GPM 2,480 
28 Pump Stations New Hope GPM 3,156 
29 Pump Stations Meadow wood No.1 GPM 1,700 
30 Pump Stations Meadow Wood No.2 GPM 1,053 
31 Pump Stations Champion GPM 4,700 
32 Pump Stations Starlite GPM 1,698 
33 Pump Stations Laurel Ridge GPM 1,816 
34 Pump Stations William’s Crossing GPM 140 
35 Pump Stations Panoramic Loop GPM 2,220 
36 Pump Stations Hefley GPM 1,758 
37 Pump Stations North Valley GPM 1070 
38 Reservoirs Woodson Dr. MG 5 
39 Reservoirs Ridge Rd. MG 0.75 
40 Reservoirs Sherman Lane. MG 3.5 
41 Reservoirs Crown Street MG 3.5 
42 Reservoirs Heiglen Loop Rd. MG 2 
43 Reservoirs Denton Trail MG 4.5 



CITY of Grants Pass 
CMMS RFP June 8, 2017 
 

Page 37 of 60 

45 Reservoirs Sunset Lane MG 0.8 
46 Reservoirs Highland Avenue MG 1.3 
47 Water Rights Priority Date 1888 CFS 12.5 
48 Water Rights Priority Date 1960 CFS 25 
49 Water Rights Priority Date 1965 CFS 25 
50 Water Rights Priority Date 1983 CFS 25 
51 Sampling Stations  Number  
52 Raw water Intake  MGD  
53 Water Treatment Polymer Systems 1 
54  Coagulant Systems 2 
55  Disinfection Systems 2 
56  Chemical Mixing System MGD  
57  2 Horizontal Sedimentation Basins MGD  
58  Up-flow Clarifier MGD  
59  Filter Train 1 (3 Filters) MGD  
60  Filter Train 2 ( 2 filters) MGD  
61  Filter Train 3 (3 Filters) MGD  
62  Clear Well   
63 Sludge Handling Horizontal Sedimentation Basins System  
64  Up-flow Clarifier   
65  Filters 1-8   
66  Equalization Tank   
67  Transfer Pump set   
68  Geo-bag concentrators   
69 Pipework Inlet   
70  Clarifiers   
71  Filters   
72  Clear-well   
73  Backwash   
74  Sludge Handling   
75 Security Fencing   
76  Surveillance   
77 SCADA    
78 Roadways Parking   
79  Roads   
80 Buildings Control/Office   
81  Clear-well   
82  Chemical Building   
83     
84     

85 Emergency Power Diesel Motor, Generator, Switch 
Gear, Housing 

MW  

 

  



CITY of Grants Pass 
CMMS RFP June 8, 2017 
 

Page 38 of 60 

WASTEWATER COLLECTION, TREATMENT, AND DISPOSAL SYSTEMS  

ITEM ASSET CATEGORY DESCRIPTION UNITS QUANTITY 
1 Gravity sewers <6” diameter Linear Feet 44,000 
2 Gravity sewers 6-12” diameter Linear Feet 804,000 
3 Gravity sewers 12-18” diameter Linear Feet 40,000 
4 Gravity sewers 18-24” diameter Linear Feet 21,000 
5 Gravity sewers 24-30” diameter Linear Feet 13,000 
6 Gravity sewers >30” diameter Linear Feet 1,000 
7 Diversion Structure  Number 6 
8 Syphons  Number  
9 Pump Stations Webster No.1 Lift Station GPM 100 

10 Pump Stations Webster No.2 Lift Station GPM 100 
11 Pump Stations Bridge Street Pump Station GPM 650 
12 Pump Stations Redwood Pump Station GPM 335 
13 Pump Stations Danielle Pump Station GPM 2,920 
14 Force Mains 4” Diameter Linear Feet 1,900 
15 Force Mains 8” Diameter Linear Feet 2,550 
16 Force Mains 6” Diameter Linear Feet 10,300 
17 Force Mains 12” Diameter Linear Feet 36,000 
18 Force Mains 14” Diameter Linear Feet 1,000 
19 Pigging Stations  Number  1 
20 Treatment Bioxide Storage/Chemical Injection Number 1 
21 Man Holes <4 ft. Deep Number  
22 Man Holes 4-6 ft. deep Number  
23 Man Holes 6-8 ft. deep Number  
24 Man Holes 8-10 ft. deep Number  
25 Man Holes >10 ft. deep Number  
26 Clean Outs  Number  
27 Connections  Number  
28 Emergency Overflow  Number  
29 River Outfall  MGD 76 
30 WWTF Inlet Sewage Pump Station MGD 44 
31 WWTF Influent Screening MGD 18.5 
32 WWTF 1o Sedimentation Tanks MGD 20.9 
33 WWTF Aeration Tanks MGD 19.7 
34 WWTF 2o Clarifiers MGD 22.4 
35 WWTF UV Disinfection System MGD 47 
36 Sludge treatment Gravity Thickeners PPD 17,900 
37 Sludge treatment Gravity Belt Thickener MGD 0.325 
38 Sludge treatment Anaerobic Digestion PPD 8,900 
39 Sludge treatment Belt Filter Press PPD 9,900 
40 SCADA System  Systems  
41 Security Fencing Linear Feet  
42  Surveillance Sets  
43 Roadways Paved Square Feet  



CITY of Grants Pass 
CMMS RFP June 8, 2017 
 

Page 39 of 60 

44 Roadways Unpaved Square Feet  
45 Buildings Office/Laboratory Square Feet  
46  Workshop Square Feet  
47  Store shed Square Feet  
48  Disinfection House Square Feet  
49   Square Feet  
50   Square Feet  
51   Square Feet  
52  Vehicle Garage Square Feet  

53 Emergency Power Diesel Motor, Generator, Switch 
Gear, Housing 

MW  

 

  



CITY of Grants Pass 
CMMS RFP June 8, 2017 
 

Page 40 of 60 

STORMWATER COLLECTION, TREATMENT, AND DISPOSAL SYSTEMS  

ITEM ASSET CATEGORY DESCRIPTION UNITS QUANTITY 
1 CITY Catchment area  Acers 27,000 
2 CITY UGB  Acers 10,000 
3 CITY Limits  Acers  
4 Drainage Basins  Number 6 
5 Drainage ways  Number  
6 Canals  Linear Feet  
7 Creeks  Number  
8 Streams  Number  
9 Syphons  Number  

10 Culvert Circular Number  
11 Culvert Box Number  
12 Culvert Arch Number  
13 Road Side Ditches  Linear Feet  
14 Conduit <18” inch Diameter Linear Feet  
15 Conduit 18”-36” inch diameter Linear Feet  
16 Conduit 36”-54” inch diameter Linear Feet  
17 Conduit >54” inch diameter Linear Feet  
18 Stormwater Pipes <18” inch Diameter Linear Feet  
19 Stormwater Pipes 18”-36” inch diameter Linear Feet  
20 Stormwater Pipes 36”-54” inch diameter Linear Feet  
21 Stormwater Pipes >54” inch diameter Linear Feet  
22 Soak-ways  Number  
23 Infiltration Ponds  Number  
24 Treatment Swales  Number  
25 Security Fencing Linear Feet  
26 Security Surveillance Sets  
27 Dams    
28 Weirs    
29 Fish Ladders    
30 Fish Barriers    
31     

 

  



CITY of Grants Pass 
CMMS RFP June 8, 2017 
 

Page 41 of 60 

 

 

APPENDIX B CITY STANDARDIZED PROPOSAL FORMS: 

  



CITY of Grants Pass 
CMMS RFP June 8, 2017 
 

Page 42 of 60 

RFP #: SE6334 

COMPUTERIZED MAINTENANCE MANAGEMENT SYSTEM (CMMS) 
SOFTWARE AND SUPPORT 

ATTACHMENT A. ADDENDUM 

Addendum # Date Issued Description 
0 April 20, 2017 Original RFP 
   
   
   
   
   
   

 

We acknowledge receipt of the above list RFP and its subsequence addendums. 

PROPOSER’S COMPANY NAME:  ___________________________________ 

SIGNATORY NAME (PRINTED):  ___________________________________ 

SIGNATURE:     ___________________________________ 

DATE:      ____ / ____ / ________ 

  



CITY of Grants Pass 
CMMS RFP June 8, 2017 
 

Page 43 of 60 

RFP #: SE6334 

COMPUTERIZED MAINTENANCE MANAGEMENT SYSTEM (CMMS) 
SOFTWARE AND SUPPORT 

ATTACHMENT B. NOTICE OF CONFLICTS OF INTEREST 

A conflict of interest is a situation in which there is or appears to be a clash between the PROPOSER and 
their interest, duties, actions, and activities with regard to the CITY.  

To the extent reasonably possible PROPOSER should ensure that the Company and its Employees are not 
involved in any activities that may compromise or conflict with their potential to Contract with CITY in 
the provision of the Computerized Maintenance Management System (CMMS) and associated services. 

The Proposer shall list below any perceived or real conflicts of interest that they are aware of and may 
be mitigated to enable a mutually agreed contract be formed between the parties. 

If no such conflicts exist, so state. 

Issue # Involved Personnel Description 
   
   
   
   
   
   
   

 

I the under signed declare the statement contained within the above box to be 
true and actuate  

PROPOSER’S COMPANY NAME:  ___________________________________ 

SIGNATORY NAME (PRINTED):  ___________________________________ 

SIGNATURE:     ___________________________________ 

DATE:      ____ / ____ / ________ 

 

  



CITY of Grants Pass 
CMMS RFP June 8, 2017 
 

Page 44 of 60 

RFP #: SE6334 

COMPUTERIZED MAINTENANCE MANAGEMENT SYSTEM (CMMS) 
SOFTWARE AND SUPPORT 

ATTACHMENT C. STATEMENT OF INTENT TO CARRY INSURANCE 

 

Company Name:  (NAME) 

Address:  (ADDRESS) 
Type of Business:  (TYPE) 

Company Existence: Company formed (DATE). 

Principle Contact: (NAME 

Telephone Number: (NUMBER) 
E-mail:   (E-MAIL ADDRESS) 

Insurance: (INSURED NAME) 
(INSURANCE COMPANY NAME): 

Insurance Company Rating:  (LIST COMPANIES AND RATING) 
 
Insurance Coverage: Commercial General Liability coverage (DEFINE COVERAGE) 

Hired Auto/Non owned vehicles (DEFINE COVERAGE) 

   Professional Liability/EO (DEFINE COVERAGE) 
Workers compensation (DEFINE COVERAGE),  

Insurance Deductibles: Commercial General Liability Coverage (DEFINE COVERAGE) 

   Professional Liability/EO (DEFINE COVERAGE) 

Insurance Certificates: (COMPANY NAME) includes proof of insurance by the inclusion of the attached 
insurance certificates. Certificates of Insurance in the name of IRCDUS shall be 
provided upon request and/or prior to contract signing. 

PROPOSER’S COMPANY NAME:  ___________________________________ 

SIGNATORY NAME (PRINTED):  ___________________________________ 

SIGNATURE:     ___________________________________ 

DATE:      ____ / ____ / ________ 



CITY of Grants Pass 
CMMS RFP June 8, 2017 

Page 45 of 60 
 

 

RFP #: SE6334 

COMPUTERIZED MAINTENANCE MANAGEMENT SYSTEM (CMMS) 
SOFTWARE AND SUPPORT 

ATTACHMENT D. PROPOSER’S WORK PLAN (SCOPE OF WORK) 

 

Task # & Title Objective/Discussion 
  

Activities Approximate Duration Description 
   
   
   

Deliverables Assumptions 
•  •  

PROPOSER’S Personnel CITY Requirements 

•  •  
 

 



CITY of Grants Pass 
CMMS RFP June 8, 2017 

Page 46 of 60 
 

RFP #: SE6334 

COMPUTERIZED MAINTENANCE MANAGEMENT SYSTEM (CMMS) 
SOFTWARE AND SUPPORT 

ATTACHMENT E. PROPOSER’S BUSINESS DESCRIPTION 

Company Name:    (NAME) 

Address:    (ADDRESS) 

Type of Business:    (TYPE) 

Company Existence:   Company formed (DATE). 

Number of Staff:    (NUMBER) 

Distribution of Staff:   (COUNTRIES, STATES, CITIES) 

Head Office Location:   (ADDRESS) 

Closest Office to Grants Pass:  (ADDRESS) 

Office Function:   (DESCRIPTION) 

Number of Staff:    (NUMBER) 

 Main Contact:   (NAME, NUMBER, E-MAIL) 

Financial Status: 

 Gross Revenue last FYR:  (VALUE) 

 Sales last FYR:   (ANNUAL GROSS SALES) 

Dunn and Bradstreet rating: (RATING or others if available - list) 

Latest Financial Statement: (DATE) 

Line(s) of Credit:   (WITH WHO & VALUE - list) 

 Company Profitable past 3 yrs. (Y/N) 

WEBSITE:    (URL) 

Is the Company publicly or privately held? (Y/N) 

Name of Parent Company:  (NAME) 

Total Number of Clients   (NUMBER) 

Number of Public Sector Clients:  (NUMBER) 

Is there Legal action against the Company? (Y/N) 

Is the Company pursuing Legal Action? (Y/N) 

Business Hours:    (Open/Close hours) 



CITY of Grants Pass 
CMMS RFP June 8, 2017 
 

Page 47 of 60 

 
Company Overview: 
 
 
 
Organization and Staff Description: 
 
 
 
Sales and Technical Support: 
 
 
 
Business Practices: 

Performance Metrics: 
 
 
 
 
Performance and Management Reporting: 